MERCURY (135 DFI [2.50])
Serial Mbr Range: 06530000 THRU 0G 750233 (USA)

¥ FLWHEEL/ALTERMATOR

| A

Ref |Clazs|Part Description Qt Comment Foolnote &
2 281 8349364 3| FLYvWHEEL 1
3 11 52901 [NUT [625-18) 1
4 12 B2229'"WASHER 1
5 19 45907 | PLUG 1
A 834832 ALTERMATOR 1 NOM RUBBER MOUNT
7 8320800 2|BRACKET-ALTERMATOR 1 MOM RUBBER MOUNT f
g 10 218934 30|SCREW (M3 = 30) 1 MOM RUBBER MOUMNT a
9 221583 | PIM 1 MOM RUBBER MOUMNT
10 10 A12618|SCREW [5A16-18% 1 IM.) 3 MOM RUBBER MOUMNT
11 10 824461 B0|SCREW (M10 % 80] 1 NOM RUBBER MOUNT a
12 24 855798 | SFRING 1 NOM RUBBER MOUNT
13 250291 3|BELT TEMSIONER 1 DESIGH | a
14 16 B55728|STUD [M103 54) 1 DESIGH | a
15 11 826292 MUT 1 DESIGH |
16 8h23854 1| PULLEY 1 DESIGH |
17 10 40108 35| 5CREW [M10 = 35] 1 DESIGH |
18 23 BRE0304 2|BUSHIMG KIT 1 DESIGM Il a
19 25 85045 0O RING 2 DESIGM I a
20 MLA | BUSHIMG 1 [ORDER 23-85603042) DESIGM || 8
21 23 42139|BEARING 1 DESIGH | f
22 B5700ET |ALTERMATOR 1 RUBBER MOUNT
23 10 A0108100| SCREW [M103 100) 1 RUBBER MOUNT
24 10 A0108120| SCREW [M10x 120) 1 RUBBER MOUNT
25 12 23395 '"WASHER 3 RUBBER MOUNT
26 23 B56975| MOUNT 3 RUBBER MOUNT
27 BRES72T |BRACKET 1 RUBBER MOUNT
28 12 2459938 WA SHER 3 RUBBER MOUNT
29 B56973T |BRACKET 1 RUBBER MOUNT
a0 11 B26292|MUT 2 RUBBER MOUNT
Kl 10 A24461 55| SCREW [M10 = 55] 1 RUBBER MOUNT
32 a4 BAERE3T 2| CABLE 1 RUBBER MOUNT
33 221583 | PIM 1 RUBBER MOUNT
M B56974T |BRACKET 1 RUBBER MOUNT
] 10 A12618|SCREW [5A16-18% 1 IM.) 3 RUBBER MOUNT
36 24 855798 | SFRING 1 DESIGM Il
a7 8REE16T 2| BELT TENSIONER 1 DESIGM Il
] 16 856900 STUD [M10x 85) 1 DESIGM Il
9 11 B26292|MUT 1 DESIGHM Il
1] 23 856534 | BUSHIMG 1 DESIGHM Il
]

41 13 AOO32 20

A LICD

| wTmed Ied AW}




